

# Test Certificate

<b>COMPANY</b>	<b>GNS</b>
<b>ADDRESS</b>	<b>P.O. Box 3007 – Mourisca do Vouga 3754-901 Águeda (PORTUGAL)</b>
<b>CERTIFICATE No</b>	<b>19803/22096</b>

**Tilt & Turn system “5201”  
Installed on a single leaf aluminium window  
(1295 x 1195) mm**

TEST	RESULT
Tilt & turn cycles (15.000 cycles) (UNE-EN 13126-8:2007)	Correct
Turn mode cycles (5.000 cycles) (UNE-EN 13126-8:2007)	Correct
Additional load test (UNE-EN 13126-8:2007)	Correct
Interior obstacle test (UNE-EN 13126-8:2007)	Correct
Exterior obstacle test (UNE-EN 13126-8:2007)	Correct
Corrosion test (UNE-EN 1670:2007)	Class 3

**CLASSIFICATION**

-	4	120	0	1	3	-	8	1300/1200
---	---	-----	---	---	---	---	---	-----------

**DATE** 16<sup>th</sup> July 2009

This document is only valid when attached to the test reports 19803 and 22096, where the results of all tests are included.

The results obtained in these tests only refer to the simple(s) tested at this laboratory on the dates stated above and do not mean infer in themselves a feature of production quality.



cidemco  
tecnalia

Signed: Miguel Mateos  
Building Envelope Manager